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Outline

• Introduction

• Do we need systemic therapy in combination with radiotherapy + TURB-T?

• Type and timing of systemic therapy in the context of trimodality therapy

• Future perspectives



Treatment of MIBC: EAU, ESMO guidelines

• EAU, ESMO, NCCN guidelines recommend

— Neoadjuvant CT + RC for patients fit for surgery

— Trimodal bladder-sparing treatment for patients unfit for surgery or who refuse surgery

MIBC

Unfit for surgery or pt preference

NAC + RC

Fit for surgery/accept curative treatment

RC + adjuvant CT

(only in high-risk pts who 

did not receive NAC)

Bladder-sparing trimodality therapy 

TURBT + CT/RT
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Type and timing of systemic therapy in the 
context of trimodality therapy

Neoadjuvant, concurrent, adjuvant?

Which drug/regime?



CONCURRENT is the 
STANDARD
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BC2001-
Neoadjuvant 

cohort



MGH series



MGH series



MGH series

Cisplatin

Cisplatin+5-FU

Cisplatin+Paclitaxel

Gemcitabine

5-FU+MMC

Cisplatin+Gemcitabine

Carboplatin



The future





IO-CRT 
studies in 
bladder 
cancer



Study design

Key Eligibility:
•Treatment naïve MIBC

• cT2-T4aN0M0

•Urothelial, squamous, 

glandular histology

•GFR≥ 40ml/min

•treatment within 3-8 

wks of the most recent 

TURB

N= 78
R

1:1

Nivolumab 240mg q14 IV x5, starting 14 days prior 
to ChemoRT, then 480mg q28 x6 

+

ChemoRadiotherapy for 6 or 7 weeks 

Cisplatin 20mg d1-d5, d22-d25 or 40mg/m2/week x6

ChemoRadiotherapy for 6 or 7 weeks

Cisplatin 20mg d1-d5, d22-d25 or 40mg/m2/week x6



End points

• Primary

Locoregional control rate(LCR) at 2 years

• Secondary

Safety

Bladder cancer failure-free rate (BCFFR) at 2 years 

OS

QoL



CONCLUSIONS

• Concurrent chemotherapy should be given in conjuction with radical 
radiotherapy in patients with MIBC who will not undergo cystectomy.

• There is no proven benefit by the addition of neoadjuvant or adjuvant 
chemotherapy to concurrent chemotherapy.

• CDDP and 5-FU are the most studied agents

• The addition of IO to the trimodality approach seems promising and is the 
object of intense clinical research. 


